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Pr ETIDROCAL 
Etidronate Disodium Tablets USP 

400 mg 
 

and 
 

Calcium Carbonate Tablets USP 
1,250 mg calcium carbonate per tablet 

(equivalent to 500 mg elemental calcium) 
 
 

PART I: HEALTH PROFESSIONAL INFORMATION 
 
SUMMARY PRODUCT INFORMATION 
 
 
Route of 
Administration 

 
Dosage Form / Strength 

 
Clinically Relevant Nonmedicinal 
Ingredients 

 
Oral 

 
Tablets 
 
Editronate Disodium tablets, 400 
mg and 
Calcium Carbonate tablets, 1,250 
mg tablet (500 mg elemental 
calcium) 

 
Etidrocal does not contain any 
clinically relevant nonmedicinal 
ingredients.  
For a complete listing see Dosage 
Forms, Composition and 
Packaging section. 

 
 

INDICATIONS AND CLINICAL USE 
 
Etidrocal is indicated for: 
• the treatment of established postmenopausal osteoporosis 
• prevention of osteoporosis in postmenopausal women who are at risk of developing   

      osteoporosis 
• the prevention of corticosteroid induced osteoporosis 
 
Treatment of Postmenopausal Osteoporosis 
Postmenopausal osteoporosis is diagnosed by means of objective measuring techniques such as 
bone densitometry (a bone mineral density of more than 2.67 standard deviations below the 
young adult mean) or by radiographic evaluation of the spine (≥2 vertebral fractures) in women 
at least 8 years postmenopause.  The assessment of vertebral fractures is based upon a minimum 
25% reduction in the height of vertebral bodies (anterior, posterior, or central) on lateral 
radiographs of the spine. 
 
Prevention of Postmenopausal Osteoporosis 



Page 4 of 31 
 

Risk factors commonly associated with the development of postmenopausal osteoporosis include 
early menopause; moderately low bone mass; thin body build; Caucasian or Asian race; and 
family history of osteoporosis.  The presence of such risk factors may be important when 
considering the use of the Etidrocal therapy for prevention of osteoporosis. 
 
In a minority of patients bone mineral density measurements of the lumbar spine are falsely 
elevated by the presence of vascular calcification, osteophytes, scoliosis, or facet joint sclerosis.  
Such abnormalities may affect only certain vertebrae, in which case appropriate densitometric 
assessment of the non-affected vertebrae can be performed, or radiographic criteria (minimum 
25% reduction in the height of vertebral bodies) for treatment may be relied upon. 
 
Pediatrics 
Etidrocal is not intended for administration to children.  The safety and effectiveness of 
etidronate disodium and calcium cyclical therapy in children have not been established. 
 
 
CONTRAINDICATIONS 
 
The Etidrocal therapy is contraindicated for: 
• Patients with known hypersensitivity to etidronate disodium or to any ingredient in the 

formulation or component of the container.  For a complete listing, see the DOSAGE 
FORMS, COMPOSITION AND PACKAGING section of the product monograph. 

• Patients with clinically overt osteomalacia; appropriate treatment to resolve their osteomalacia 
should be initiated before prescribing Etidrocal therapy. 

 
 
WARNINGS AND PRECAUTIONS 
 
General 
 
The Etidrocal cyclic therapy should be considered only for the patient population described 
under INDICATIONS AND CLINICAL USE. 
 
Patients on the Etidrocal cyclic therapy require regular clinical follow-ups. 
 
The Etidrocal therapy provides intermittent cyclic etidronate disodium 400 mg daily for 14 days 
followed by elemental calcium for 76 days to support bone formation, this schedule provides an 
acceptable therapeutic window.  Overdosage of the etidronate disodium may result in skeletal 
bone abnormalities or cause nephrotic syndrome (See OVERDOSAGE).  Before commencing 
the therapy, patients calcium requirements should be adjusted.   
It is recommended that appropriately selected patients receive at least 1,500 mg calcium per day 
from all sources (2), as well as a daily Vitamin D intake of at least 400 I.U.  The Etidrocal 
therapy, calcium carbonate tablet portion, provides 500 mg elemental calcium per day. 
 
If patients with impaired renal function or with a history of kidney stone formation are placed on 
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Etidrocal therapy, serum and urine calcium and other relevant parameters should be monitored 
regularly to prevent hypercalcemia or hypercalciuria.  
 
In post-marketing reporting, osteonecrosis of the jaw has been reported in patients treated with 
bisphosphonates.  The majority of reports occurred following dental procedures such as tooth 
extractions; and have involved cancer patients treated with intravenous bisphosphonates, but 
some occurred in patients receiving oral treatment for postmenopausal osteoporosis and other 
diagnoses.  Many had signs of local infection, including osteomyelitis.  A dental examination 
with appropriate preventative dentistry should be considered prior to treatment with 
bisphosphonates in patients with concomitant risk factors (e.g. cancer, immune suppression, 
head and neck radiotherapy or poor oral hygiene).  While on treatment, these patients should 
avoid invasive dental procedures if possible.  For patients requiring dental procedures, there are 
no data available to suggest whether discontinuation of bisphosphonate treatment prior to the 
procedure reduces the risk of osteonecrosis of the jaw.  Clinical judgement, based on individual 
risk assessment, should guide the management of patients undergoing dental procedures. 
 
Atypical Subtrochanteric and Diaphyseal Femoral Fractures 
Atypical, low-energy, or low trauma fractures of the femoral shaft have been reported in 
bisphosphonate-treated patients. These fractures can occur anywhere in the femoral shaft from 
just below the lesser trochanter to above the supracondylar flare and are transverse or short 
oblique in orientation without evidence of comminution. 
 
Atypical femoral fractures most commonly occur with minimal or no trauma to the affected area. 
They may be bilateral and many patients report prodromal pain in the affected area, usually 
presenting as dull, aching thigh pain, weeks to months before a comp1ete fracture occurs. Poor 
healing of these fractures was also reported. 
 
Any patient with a history of bisphosphonate exposure who presents with thigh or groin pain 
should be suspected of having an atypical fracture and should be evaluated to rule out an 
incomplete femur fracture. Patients presenting with an atypical femur fracture should also be 
assessed for symptoms and signs of fracture in the contralateral limb. Interruption of 
bisphosphonate therapy should be considered pending a risk/benefit assessment. Although 
causality has not been established, the role of bisphosphonates cannot be ruled out. 
 
Gastrointestinal 
Patients with a diagnosis of achlorhydria should take calcium carbonate tablets with food to 
enhance absorption of calcium. 
 
Patients with significant diarrheal disease may experience increased frequency of bowel 
movements and diarrhea, particularly at higher doses. 
 
 
Ophthalmologic 
Ocular disturbances including conjunctivitis, uveitis, episcleritis, iritis and scleritis have been 
reported with bisphosphonate use. There have been published reports of conjunctivitis with 
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etidronate. Patients with ocular events other than uncomplicated conjunctivitis should be referred 
to an ophthalmologist for evaluation. If ocular inflammatory symptoms are observed, treatment 
may have to be discontinued. 
 
Renal 
There is no experience to specifically guide the use of the Etidrocal therapy in patients with 
impaired renal function or a history of kidney stone formation.  Etidronate disodium is not 
metabolized and is excreted intact via the kidney.  In approximately 10% of patients in clinical 
trials of etidronate disodium I.V. infusion for hypercalcemia of malignancy, occasional mild-to-
moderate abnormalities in renal function (increases of >44 Fmol/L serum creatinine) were 
observed during or immediately after treatment. 
 
Special Populations 
 
Pregnant Women: Etidrocal is not intended for administration to pregnant women.  In 
teratology and developmental toxicity studies conducted in rats and rabbits treated with oral dose 
levels of up to 100 mg/kg (12 times the human dose), no adverse or teratogenic effects have been 
observed in the offspring.  Etidronate disodium has been shown to cause skeletal abnormalities 
in rat offspring when given to dams in mid-pregnancy at oral dose levels of 300 mg/kg (35 times 
the human dose); these effects are thought to be the result of the pharmacological effects of the 
drug on bone.  Other effects on the offspring (including decreased live births) have been 
observed at dose levels that cause significant toxicity in the parent generation and are 60 to 125 
times the human dose.  The absolute safety of etidronate disodium and calcium cyclical 
therapy during pregnancy hasn=t been adequately established in animal studies.  There are 
no adequate and well-controlled studies in pregnant women.  
 
Nursing Women: Etidrocal is not intended for administration during lactation.  It is not known 
whether etidronate is excreted in human milk; it is excreted in the milk of rats.  Because many 
drugs are excreted in human milk and because of the potential for adverse effects on the 
skeletons of infants, a decision should be made whether to discontinue nursing or to discontinue 
the drug, taking into account the importance of the drug to the mother. 
 
Monitoring and Laboratory Tests 
If patients with impaired renal function or with a history of kidney stone formation are placed on 
Etidrocal therapy, serum and urine calcium and other relevant parameters should be monitored 
regularly to prevent hypercalcemia or hypercalciuria.  
 
 
 
 
ADVERSE REACTIONS 
 
Clinical Trial Adverse Drug Reactions 
 

Because clinical trials are conducted under very specific conditions the adverse reaction rates 
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observed in the clinical trials may not reflect the rates observed in practice and should not be 
compared to the rates in the clinical trials of another drug.  Adverse drug reaction information 
from clinical trials is useful for identifying drug-related adverse events and approximate rates 
of occurrence. 

 
The overall safety of the etidronate disodium and calcium cyclical therapy was evaluated in 
postmenopausal osteoporotic women enrolled in clinical trials.  The three pivotal trials were 
randomized, parallel, double blind, and placebo controlled; two of these were multicenter trials 
conducted in the United States.  The most common adverse events reported during the first 2 
years of the two U.S. trials are listed in the following table.  In general, side effects in patients 
who received etidronate were comparable to those in patients who received placebo. 
 

 
Adverse Events Reported at Least Once by $10% of 

the Patients in Either Treatment Group  
U.S. Placebo-Controlled Trials: First 2 Years 

Etidronate Disodium Placebo  
and calcium  
(N = 105*)  (N = 105#)  

Adverse Event            % Pts        % Pts 
Diarrhea                37.1               30.5 
Nausea                18.1          14.3 
Flatulence         17.1          15.2 
Dizziness         16.2          11.4 
Constipation         13.3         14.3 
Headache         13.3         10.5 
Dyspepsia         12.4         10.5 
Vomiting         10.5         10.5 
Abdominal Pain                  9.5          10.5 
Rash            8.6          12.4 
* The number of patients who received Placebo/Etidronate treatment. 
# The number of patients who received Placebo/Placebo treatment. 

 

In osteoporosis clinical trials, the most common side effects were diarrhea and nausea. 

Reactions reported less frequently include flatulence, dyspepsia, abdominal pain, constipation 
and vomiting.  The incidence of these events was comparable to that with placebo.  In addition, 
four events, headache, gastritis, leg cramps and arthralgia, occurred with a significantly greater 
incidence in patients who received etidronate disodium and calcium cyclical therapy compared 
with those who received placebo.  All episodes of leg cramps were transient in nature, most 
occurred at night, and most required no treatment.  All patients with arthralgia reported joint 
discomfort or pain that was generally mild and related to underlying osteoarthritis. 
 
The numbers of both deaths and withdrawals due to adverse events were similar in the etidronate 
disodium and calcium cyclical therapy groups and placebo groups.  
 
In other clinical studies with etidronate disodium and calcium cyclical therapy for the prevention 
of postmenopausal osteoporosis in women and the prevention of corticosteroid induced 
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osteoporosis in both women and men, the adverse event profiles were found to be comparable  to 
placebo with no clinically meaningful differences being noted from previous postmenopausal 
osteoporosis treatment studies. 
 
Post-Market Adverse Drug Reactions 
Other adverse events that have been reported in postmarketing studies of a number of 
indications, and were thought to be possibly related to etidronate disodium, include the 
following; alopecia, arthropathies, including arthralgia and arthritis; bone fracture; esophagitis; 
glossitis; hypersensitivity reactions, including angioedema, skin rashes (such as follicular 
eruption, macular rash, maculopapular rash), pruritus, Stevens Johnson syndrome, and urticaria; 
osteomalacia; neuropsychiatric events, including amnesia, confusion, depression, and 
hallucination; paresthesias; burning tongue; erythema multiforme; and exacerbation of asthma. 
 
In patients receiving etidronate disodium, there have been rare reports of leukopenia, 
agranulocytosis, and pancytopenia.  Also, there have been very rare cases of leukemia reported 
with etidronate use (1/100,000) in ongoing safety surveillance since 1978 encompassing 
approximately 1.5 million patient-years of treatment.  Any causal relationship to either the 
treatment or to the patients= underlying disease has not been established. 
 
A number of cases of osteonecrosis (primarily of the jaw) have been reported in patients 
receiving treatment with bisphosphonates.  Osteonecrosis has other well documented multiple 
risk factors.  It is not possible to determine if these events are related to bisphosphonates, to 
concomitant drugs or other therapies (e.g. chemotherapy, radiotherapy, corticosteroids), to the 
patient=s underlying disease or to other co-morbid risk factors (e.g. anemia, infection, pre-
existing oral disease).  See WARNINGS AND PRECAUTIONS, General. 
 
Exacerbation of existing peptic ulcer disease with resulting complications has been reported in a 
few patients.  
 
 
DRUG INTERACTIONS 

 
Drug-Drug Interactions 
A small number of patients in the clinical trials received either thiazide diuretics or intravaginal 
estrogen while on the regimen.  The concomitant use of either of these agents did not interfere 
with the positive effects of the etidronate disodium and calcium cyclical therapy on bone.     
 
The concurrent use of etidronate disodium with warfarin has been associated with isolated 
reports of patients experiencing increases in their prothrombin time.  The majority of these 
reports concerned variable elevations in prothrombin times without clinically significant 
sequelae.  Although the relevance of these reports and any mechanism of coagulation alterations 
is unclear, patients on warfarin should have their prothrombin time more closely monitored.        

 
Calcium carbonate may interfere with the absorption of tetracycline given concomitantly.  
   



Page 9 of 31 
 

Drug-Food Interactions 
Food in the stomach or upper portions of the small intestine, particularly materials with a high 
calcium content such as milk, may reduce absorption of the etidronate disodium.  Vitamins with 
mineral supplements such as iron, calcium supplements, laxatives containing magnesium, or 
antacids containing calcium or aluminum should not be taken within 2 hours before or after 
dosing etidronate disodium, since these also may reduce the absorption of etidronate disodium 
and could lead to treatment failure.  (See DOSAGE AND ADMINISTRATION). 
 
Drug-Herb Interactions 
Interactions with herbs have not been established. 
 
Drug-Laboratory Test Interactions 
Depending on the time elapsed since the last dose of etidronate, the Etidrocal therapy may 
prevent bone-imaging diagnostic agents (e.g.,  technetium-99m_methylene diphosphonate) used in 
bone scans, from adhering to bone and thus affect the interpretation of imaging results.   
 
 
DOSAGE AND ADMINISTRATION 
 
Dosing Considerations 
 
• Before commencing the therapy, patients= calcium requirements should be adjusted.  It is 

recommended that appropriately selected patients receive at least 1,500 mg calcium per day 
from all sources (2), as well as a daily Vitamin D intake of at least 400 I.U.  The Etidrocal 
therapy provides 500 mg elemental calcium per day. 

 
• The patient should adhere to the prescribed regimen.  The response to therapy is one of slow 

onset that continues over time. 
 

• A patient=s risk for developing fractures may also be reduced if, subsequent to health-care 
counselling, they consume adequate dietary calcium, get enough weight-bearing exercise, 
and use proper lifting and fall-avoidance techniques. 

 
• Each etidronate disodium tablet should be taken as a single oral dose on an empty stomach.  

The calcium carbonate tablet may be taken with food and this is recommended if the patient 
has achlorhydria. 

 
 
• A specially designed patient information leaflet using lay language and illustrations is provided 

to the patient each time a prescription is filled.  The leaflet contains information on 
osteoporosis and proper use of the ETIDROCAL therapy. A copy of this leaflet is appended 
to this monograph. 

 
 
Recommended Dose and Dosage Adjustment 
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The Etidrocal therapy is a cyclical regimen administered in 90-day cycles.  Each cycle provides 
14 white 400 mg etidronate disodium tablets to be taken once daily for 14 days, followed by 76 
blue calcium carbonate tablets to be taken once daily for the next 76 days.  Patients should 
maintain an adequate nutritional intake, including calcium and vitamin D.  Data from placebo-
controlled clinical studies on the treatment of postmenopausal osteoporosis show a significant 
increase in bone mass of 4-5% (p<0.05%) occurred for up to 12 cycles (3 years) in patients who 
received etidronate disodium and calcium cyclical therapy compared with patients receiving 
calcium supplementation alone.  Safety and tolerance, with maintenance of gains in vertebral 
bone mass, have been established for 20 cycles (5 years) of therapy.  Limited data through 7 
years of therapy provide support for maintenance of bone mass benefit with biopsy-proven 
normal bone quality (no evidence of generalized osteomalacia). 

 
The etidronate disodium tablet portion of the Etidrocal therapy should be administered on an 
empty stomach, one tablet per day with a full glass of water.  To aid compliance, it is 
recommended that patients take the therapy at bedtime, at least 2 hours before or after eating.  To 
maximize absorption of etidronate disodium, patients should not take the following within 2 
hours of dosing: 
 
- Food, especially food high in calcium, such as milk or milk products. 

- Antacids. 

- Vitamins with mineral supplements such as iron. 

- Calcium supplements. 

- Laxatives containing magnesium. 

 
The calcium carbonate tablet portion of the Etidrocal therapy may be administered with food and 
this is recommended for patients with a diagnosis of achlorhydria. 
In the clinical studies of etidronate disodium and calcium cyclical therapy, serum alkaline 
phosphatase was shown to decrease 15-20% during the first 2 cycles and to maintain the new 
level with continuing therapy. 
 
The effect of treatment should be assessed by monitoring changes in bone mass.  If this is done, 
then discontinuation of the therapy should be considered if the bone mass does not stabilize or 
increase after 4 cycles (1 year) of therapy.  Patients who attain adequate response to treatment 
but discontinue treatment for other reasons should be monitored periodically. 
 
Missed Dose 
Patients should be instructed that if they miss a dose of Etidrocal, they should take 1 tablet as 
they normally would for their next dose.  Patients should not double their next dose or take 2 
tablets on the same day. 
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OVERDOSAGE 
 
Clinical experience with acute overdosage of etidronate disodium is extremely limited.  
Decreases in serum calcium following substantial overdosage may be expected in some patients. 
 Signs and symptoms of hypocalcemia may also occur in some of these patients.  Some patients 
may develop vomiting.  An 18-year old female who ingested an estimated single dose of 4,000-
6,000 mg (67 - 100 mg/kg) of etidronate disodium was reported to be mildly hypocalcemic (7.52 
mg/dL) and to have experienced paresthesia of the fingers.  Hypocalcemia resolved 6 hours after 
lavage and treatment with intravenous calcium gluconate.  A 92-year old female who 
accidentally received 1,600 mg of etidronate disodium per day for 3.5 days experienced marked 
diarrhea and required treatment for electrolyte imbalance.  Orally administered etidronate 
disodium may cause hematologic abnormalities in some patients.  (See ADVERSE 
REACTIONS.) 
 
Gastric lavage may remove unabsorbed drug.  Standard procedures for treating hypocalcemia, 
including the administration of Ca++ intravenously, would be expected to restore physiologic 
amounts of ionized calcium and to relieve signs and symptoms of hypocalcemia.  Such treatment 
has been effective.  
 
Because of its limited intestinal absorption, overdosage with calcium carbonate is not likely.  If 
mild hypercalcemia were to occur, signs and symptoms could include polydipsia, polyuria, 
nausea, vomiting, constipation, abdominal pain, muscle weakness, and confusion.   
 
Treatment of hypercalcemia includes cessation of all calcium and vitamin D.  Supportive 
measures include rehydration with or without loop diuretics. 
 
Prolonged continuous daily etidronate treatment of doses of 10-20 mg/kg/day for greater than 6 
months (chronic overdosage) has been reported to cause nephrotic syndrome and fractures. 
 
 
For management of a suspected drug overdose, contact your regional Poison Control Centre. 
 
 
ACTIONS AND CLINICAL PHARMACOLOGY 
 
The Etidrocal therapy is a nonhormonal treatment consisting of etidronate disodium 
administered for 14 days followed by calcium carbonate administered for the next 76 days. 
 
Etidronate disodium: Etidronate disodium is a bisphosphonate (diphosphonate) that inhibits 
bone resorption, primarily through the drug=s effect on osteoclasts.  Etidronate disodium owes its 
highly selective bone effects to its ability to adsorb to hydroxyapatite on the bone surface. 
 
Two mechanisms of action contribute to increases in bone mass and maintenance of trabecular 
integrity: 1) Etidronate significantly decreases activation frequency of new bone-remodeling 
cycles, and 2) Etidronate significantly decreases resorption cavity depth without reducing the 
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ability of osteoblasts to fill resorption cavities with normal bone. 
 
The therapy has been shown to decrease activation frequency by about 50%.  In clinical trials, 
the reduction in bone turnover was accompanied by a significant decrease in serum alkaline 
phosphatase after two to four cycles of treatment.  Trends toward a reduced urinary 
hydroxyproline/creatinine ratio were also observed.  These changes remained within normal 
laboratory limits and were not progressive. 
 
Etidronate disodium is not metabolized.  The amount of drug absorbed after an oral dose is 
approximately 3.5%.  Within 24 hours, approximately half the absorbed dose is excreted in the 
urine; the remainder is distributed to bone compartments from which it is slowly eliminated.  In 
humans, the residence time on bone may vary due to such factors as specific metabolic condition 
and bone type.  The plasma half-life ( t½) of etidronate disodium is between 1-6 hours; however, 
the half-life of the drug on bone is in excess of 90 days.  Unabsorbed drug is excreted intact in 
the feces. 
 
Etidronate does not adversely affect serum levels of parathyroid hormone or calcium.  In 
osteoporotic patients, occasional transient hyperphosphatemia has been observed, apparently due 
to an etidronate-induced increase in renal tubular reabsorption of phosphate.  No adverse effects 
or clinical findings have been associated with the hyperphosphatemia. 
 
Calcium carbonate: Absorption of calcium occurs primarily in the more proximal segments of 
the small bowel.  Approximately 30% of an ingested dose is absorbed, although absorption can 
be augmented by factors such as intake of vitamin D or a vitamin D metabolite.  Calcium 
excretion in urine is the net result of the quantity filtered and the amount reabsorbed.  
Unabsorbed calcium is excreted in the feces. 
 
The etidronate disodium and calcium cyclical therapy regimen design was intended to suppress 
the resorptive activity of osteoclasts, while allowing normal bone formation to take place during 
the rest of the remodeling cycle.  Thus a 14-day period of daily etidronate is followed by 76 days 
of calcium supplementation. 
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Figure 1 shows reconstruction of the remodeling cycle in patients after 60 weeks of calcium 
alone or cyclical etidronate therapy.  Several aspects are evident in the etidronate-treated group 
related to decrease in the rate of bone turnover and depth of resorption during bone remodeling. 
 
First, the entire remodeling cycle is prolonged, resulting in a slower rate of resorption and 
formation, which then results in a fewer number of overall skeletal remodeling sites.  This 
produces an increase in overall skeletal bone mass as remodeling spaces are filled in and largely 
accounts for the clinically-relevant increases in bone mass and protection against fracture that 
have been observed.   
 
Second, there is a decrease in the number of resorptive events ongoing at any one time in the 
skeleton.  With a reduction in the number of resorption cavities, a decreased risk of trabecular 
perforation or generation of Astress risers@ is accomplished, aiding overall bone strength over and 
above the increases in bone mass, per se. 
 
Finally, there is a reduction in the depth of resorption (resorption depth, rD) in the etidronate-
treated patients with maintenance of a normal amount of new bone formation (mean wall 
thickness, MWT).  Consequently, the balance of resorption and formation is moved from 
negative (-1 micron) to positive (+1.5 micron) so that bone is no longer lost with each 
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remodeling event.  This outcome effectively reverses the negative bone balance that occurs with 
menopause, which is otherwise part of the pathogenesis of postmenopausal osteoporosis. 
 
Overall, these findings largely explain the clinical outcomes of etidronate cyclical therapy 
through a salutary modulation of the bone turnover process. 
 
However, it should be noted that in analyses of these and other data, it became apparent that the 
duration of resorptive and formative processes in these patient populations is in general longer 
than the etidronate and calcium phases of the etidronate disodium and calcium cyclical therapy. 
Again referring to Figure 1, the resorptive period was 32 days in duration in the calcium control 
group, with formation taking 186 days, both periods being longer than the 14 and 76 days used 
for administration of etidronate and calcium, respectively.  It is therefore evident that the 
intermittent use of this modulator of bone metabolism does not require exact matching of 
individual remodeling cycles to produce the observed increases in bone mass and maintenance of 
bone quality. 
 
 
STORAGE AND STABILITY 
 
The Etidrocal therapy should be stored at controlled room temperature (15 - 30˚C) and protected 
from light and moisture. 

 
 

DOSAGE FORMS, COMPOSITION AND PACKAGING 
 
Dosage form and Packaging: 
The Etidrocal 90-day therapy is supplied in a unit-of-use dispensing system that consists of 
patient informations and the therapy tablets on five blister cards.  The first blister card contains a 
14-day supply of 14 off-white, capsule-shaped, scored 400 mg etidronate tablets, embossed 
AED*4@ on one side and A>@ on the other.  The remaining four blister cards contain a 76-day 
supply of 76 biconvex, plain-faced, oblong, blue film-coated calcium carbonate 1250 mg tablets, 
each providing 500 mg elemental calcium.  The Etidrocal packaging is designed to provide 
important benefits to patients.  The separately blister-packed tablets and the patient information 
help patients to comply with the cyclical regimen.  Dispense only in the original packaging to 
help patients avoid co-ingestion of calcium carbonate and etidronate disodium, which will 
interfere with absorption of etidronate.  

 
Each etidronate disodium tablet contains magnesium stearate NF, microcrystalline cellulose NF, 
pregelatinized starch NF, and starch NF (Corn). 
 
Each calcium carbonate tablet contains acacia, carnauba wax, FD&C Blue No. 2 Aluminum 
Lake, magnesium stearate, maltodextrin, microcrystalline cellulose, polyethylene glycol, 
polyvinyl alcohol, sodium croscarmellose, talc and titanium dioxide. 
 
Neither the etidronate disodium nor the calcium carbonate tablets contain lactose. 
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PART II: SCIENTIFIC INFORMATION 
 
 
PHARMACEUTICAL INFORMATION 
 
Drug Substance 
 
 Proper names:  Etidronate Disodium USP  Calcium Carbonate 
 
 Chemical names:   Disodium salt of     Calcium carbonate 

(1-hydroxyethylidene)  
bisphosphonic acid 

 
 Molecular mass: Etidronate disodium: 249.99                Calcium carbonate: 100.09 
 
 Molecular formula:    Etidronate disodium: C2H6P2Na2O7    Calcium carbonate: CaCO3 
 
 Structural formula: Etidronate Disodium         Calcium Carbonate 
 
     
 
 
 
 
 
 
 
 
 
 
 
 
 
 Physicochemical properties:   Etidronate disodium is a white to almost white crystalline 

powder, odourless or almost odourless.  Etidronate  disodium is 
highly soluble in water but insoluble in most other solvents. At 
temperatures above 250˚C,  etidronate disodium undergoes thermal 
decomposition. 

 
    Calcium carbonate is a white, odourless, tasteless,                           
                              microcrystalline powder.  It is practically insoluble in water            
                                    soluble, in dilute acids. 
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CLINICAL TRIALS 
 
A randomized, single-dose, cross over comparative bioavailability study of the etidronate 
disodium 400 mg tablets from Etidrocal and Didrocal7 (etidronate disodium 400 mg tablets) has 
been performed in the fasting state. A summary of the bioavailability data is tabulated below. 

 
Summary Table of the Comparative Bioavailability Data 

Fasted Study (1 x 400 mg)    
Etidronic Acid  

from measured data  
 

 
Geometric Mean 

Arithmetic Mean (CV%) 

 
 

Parameter 
 

Etidronate Disodium  
Tablets 400 mg 

from ETIDROCAL 

 
Etidronate Disodium 
Tablets 400 mg from 

Didrocal7*  

 
 

Ratio of Geometric 
LS Means (%)  

 
 

 
 

90% Confidence 
Intervals 

 
 

 
AUCt 

(ng.hr/mL) 

 
1235.76 

1627.42 (85.37) 
1283.04 

1672.82 (83.87) 

 
96.31% 

 

 
82.77 - 112.07% 

 

 
AUCinf 

(ng.hr/mL) 

 
1275.28 

1676.94 (85.22) 

 
1321.48 

1721.66 (84.12) 

 
96.50% 

 
83.09 - 112.08% 

 
Cmax 

(ng/mL) 

 
364.37 

523.88 (92.88)  

 
383.01 

520.33 (86.29) 

 
95.13% 

 
77.40 - 116.94% 

 
Tmax (hr)I 

 
1.72 (64.64) 

 
1.38 (78.13) 

 
N/A 

 
N/A 

 
T1/2 (hr)I 

 
4.97 (23.28) 

 
5.08 (22.76) 

 
N/A 

 
N/A 

 
* The reference product, Didrocal7 400 mg (Procter and Gamble Pharmaceuticals Canada, Inc.)  
   was purchased in Canada. 
I   Expressed as arithmetic mean (CV%) only. 

 
Treatment of Postmenopausal Osteoporosis 
In placebo-controlled clinical trials of 3 years= duration, nearly 500 patients with established 
postmenopausal osteoporosis were studied.  Approximately, 80% of the patients treated with 
etidronate disodium and calcium responded to the therapy, as defined by increases in vertebral 
bone mass (Figure 2).   
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Significant increases (p<0.05) in vertebral bone mass in patients treated with etidronate disodium 
and calcium cyclical therapy were achieved within 1 year (four cycles) (7), in the US studies 
(Figure 3). 
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After 3 years of treatment, these increases averaged 4-5% above baseline values (8).  Findings in 
the European study were similar (9).  The increases were sustained in patients who enrolled in 
open-label studies of etidronate treatment for up to 2 additional years (10,11).  In these open-
label studies, former control patients had increases in vertebral bone mass similar to the 
increases in etidronate-treated patients in the placebo-controlled trials. 
 
The value of prolonged therapy is demonstrated by Figure 4.  Although it may seem from the 
mean bone mass data (Figure 3) that the value of etidronate disodium and calcium cyclical 
therapy flattens off after 12 to 18 months, it is important to consider the individual patients and 
how many patients have a clinically meaningful gain in bone mass. 
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From 12 to 18 months through to five years of treatment, there is a gradual but consistent 
increase in the number of patients with a sustained gain in bone mass, (defined as a gain of at 
least 3%).  This sustained BMD gain is considered clinically significant.  Of the approximately 
two-thirds of patients who showed a sustained BMD gain by the end of five years of treatment, 
10 to 15% reached this level of response only after therapy for more than two years. 
 
There were no significant changes in the bone mineral content of the distal or midshaft radius in 
any treatment group for up to 5 years of treatment. 
 
In the US studies, bone mass was also measured at three sites in the hip: the trochanter, Ward=s 
triangle and the femoral neck.  Calcium supplementation was unable to arrest bone loss at these 
sites.  However, etidronate disodium and calcium cyclical therapy produced an increase of 1 to 
4% in bone mass at the three sites in the hip (8).  For the trochanter, this gain was statistically 
significant (p<0.05) compared to placebo.  These gains were maintained for up to 5 years. 
In one 3-year placebo-controlled study (European study) of patients with advanced osteoporosis, 
etidronate disodium and calcium cyclical therapy produced a statistically significant reduction in 
the progression of vertebral deformity (-60% as compared with patients receiving calcium 
supplementation alone).  In two larger randomized controlled 3-year studies in the U.S., in 
patients receiving background calcium supplementation, those treated with the etidronate 
disodium and calcium cyclical therapy had a lower incidence and rate of vertebral fracture than 
did patients on placebo, although these differences were not statistically significant.  However, in 
patients from these studies with advanced osteoporosis and at higher risk for fracture (i.e., in 
those with vertebral bone mass more than 2.67 standard deviations below normal for a 35-year 
old female and more than 2 vertebral fractures) over the 3 years of treatment, etidronate 
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disodium and calcium cyclical therapy protected more patients from vertebral fractures than did 
calcium supplementation alone (Figure 5). 

 
Beyond 3 years of treatment, two thirds of those on calcium supplementation had fractured at 
least once whereas less than a third of those on etidronate disodium and calcium cyclical therapy 
had fractured at all.  This difference is statistically significant.  
 
Prevention of Postmenopausal Osteoporosis 
Four double-blind, placebo-controlled studies of 2 years duration were conducted to investigate 
the effects of etidronate disodium and calcium cyclical therapy on vertebral bone mineral density 
(BMD) in a total of 365 early post-menopausal women (1 - 10 years postmenopause).  Mean 
differences in vertebral BMD between treatment and placebo groups at the end of two years 
ranged between 2.5 and 3.9% in favour of the treatment group (12, 13, 14, 15).  
 
The prevention of the significant bone loss which often follows the immediate postmenopausal 
period is a primary therapeutic objective.  In one of the four studies conducted, patients were 
stratified according to the number of years since menopause.  The first stratum comprised 43 
patients within 1-3 years of the menopause; 21 in the placebo group and 22 in the etidronate 
disodium and calcium cyclical therapy group. At the end of two years, the etidronate disodium 
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and calcium cyclical therapy group showed a gain in vertebral BMD of 1.7% versus a loss of 
3.3% in the placebo group, a rate of loss confirming the presence of progressive postmenopausal 
osteoporosis.  The mean difference in vertebral BMD between groups of 5.0% was statistically 
significant (p<0.001).  This positive treatment difference in a study population which would 
otherwise exhibit rapid bone loss (> 1% decrease/year) is indicative of effective early 
intervention. 
 
Prevention of Corticosteroid-induced Osteoporosis 
Etidronate disodium and calcium cyclical therapy is also effective in the prevention of bone loss 
due to chronic high-dose corticosteroid use.  In two double-blind, placebo-controlled, 
multicenter studies (Canadian and European) of 1 year duration in patients who had recently 
begun high-dose corticosteroid therapy (mean oral dose of 37.5 mg/day prednisone or its 
equivalent), bone mineral density at the lumbar spine and hip was maintained in the etidronate 
disodium and calcium cyclical therapy group, whereas placebo patients experienced continuous 
BMD losses (21, 22).  The following Table summarizes the results for lumbar spine BMD 
percent change from baseline at week 52 by study and sub-population (gender and menopausal 
status).  In addition, results are presented for the pooled data by sub-population and the overall 
population from both studies.    
 
 

Lumbar Spine BMD: Mean Percent Change from Baseline at Week 52  
in Corticosteroid Treated Patients (by Study and Stratum)   

 
Stratum                             Study 

 
Placeboa                                    Etidronatea              Differenceb            p-
valueb   

 
Males                                Canadian 
                                          European 
 
                                          Pooled 

 
-2.62 " 1.03 (23)             -0.12 " 0.73 (18)       2.50 " 1.34            0.069 
-2.69 " 1.40 (19)              0.27 " 1.39 (16)       2.95 " 1.99            0.147 
 
-2.65 0.84 (42)                 0.06 0.75 (34)           2.71 1.16               0.022 

 
Pre-menopausal                 Canadian 
Females                             European 
 
                                          Pooled    
  

 
-4.57 " 1.22 (8)               -0.10 " 0.98 (7)         4.47 " 1.60            0.015 
-3.08 " 1.39 (7)               -0.96 " 0.82 (9)         2.12 " 1.54            0.190 
 
-3.87 0.91 (15)                -0.58 0.62 (16)          3.26 1.11                0.007 

 
Post-Menopausal               Canadian 
Females                             European 
 
                                          Pooled   

 
-3.33 " 0.87 (31)             1.23 " 0.87 (29)        4.56 " 1.24             0.001 
-2.78 " 0.70 (27)             0.78 " 0.80 (25)        3.55 " 1.05             0.001 
 
-3.07 0.56 (58)                1.02 0.59 (54)           4.09 " 0.82             <0.001 

 
Overall                              Canadian 
                                          European 
 
                                          Pooled 

 
-3.23 " 0.60 (62)              0.61 " 0.54 (54)       3.72 " 0.88             0.023 
-2.79 " 0.63 (53)              0.30 " 0.61 (50)       3.00 " 0.84             0.004 
 
-3.02 " 0.43 (115)            0.46 " 0.41 (104)     3.48 " 0.60           <0.001 

 
a Data are mean " SEM; number in parentheses denotes number of patients 
b Data are estimated mean treatment difference " SE and p-value: 
1-way ANOVA (individual studies) 
2-way ANOVA (pooled analysis)  
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The results indicate similar treatment effects between the two studies for each of the three sub-
populations examined.  Analysis of the pooled data also revealed a significant therapeutic effect 
with etidronate disodium and calcium cyclical therapy in all three sub-populations. The 
magnitude of the treatment response was more pronounced in postmenopausal women, probably 
due to increased bone remodeling caused by menopause. 
 
Analysis of the pooled data from the two studies also indicates the therapeutic effect of 
etidronate disodium and calcium cyclical therapy to be significant at the hip.  The difference in 
BMD between the etidronate disodium and calcium cyclical therapy and placebo treatment 
groups being 1.6% (p=0.016) at the femoral neck and 2.4% (p=0.002) at the femoral trochanter. 
 
All of the female patients who experienced occult atraumatic fractures in the Canadian 
corticosteroid induced osteoporosis prevention study were postmenopausal.  Although not 
statistically significant, a clinically meaningful 85% reduction in the proportion of 
postmenopausal women with new vertebral fractures was observed in etidronate disodium and 
calcium cyclical therapy patients relative to those on placebo (23).  In addition, postmenopausal 
women treated with etidronate disodium and calcium cyclical therapy experienced 94% 
(p<0.05) fewer vertebral fractures per patient than those on placebo. 
 
Other    
The pharmacological activity of etidronate (as measured by changes in serum alkaline 
phosphatase levels) and its clinical effects (i.e., vertebral bone mineral density) diminish 
relatively rapidly after withdrawal of therapy. 
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As shown in Figure 6, reduced serum alkaline phosphatase levels were maintained in patients 
while on etidronate disodium and calcium cyclical therapy but returned to baseline within 12 
months when they discontinued therapy.  Bone mineral density decreased in those patients who 
discontinued etidronate disodium and calcium cyclical therapy and received only calcium 
supplementation.  These data indicate a reduction in pharmacological and clinical effects within 
1 year of withdrawal of etidronate disodium and calcium cyclical therapy. 
 
Iliac-crest bone biopsies have been performed on more than 100 patients receiving etidronate 
intermittent cyclical therapy in clinical trials.  Seven year biopsy results are shown in Figure 7.  
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Histomorphometric analysis of biopsy samples indicates that therapy results in modest suppression 
of bone turnover (decreases in activation frequency of approximately 50%).  The maximum effect of 
therapy on bone turnover occurs within 8 cycles (2 years) of treatment, after which turnover returns 
toward pretreatment levels even with continued treatment. Osteoid thickness, having decreased 
earlier with a later increase as turnover increased, tended to stabilize, as steady state conditions were 
approached.  Mineralization surface also returned to higher levels at 7 years, attesting to the active 
mineralization of the newly-formed bone. 
 
Based on the bone biopsy data, patients treated up to 10 cycles (2-3 years) have no greater incidence 
of histomorphometric abnormalities than did control patients.  The number of abnormalities on long-
term therapy, through 7 years, remained generally within the baseline range.  At 240 weeks of 
therapy (5 years) an increase in the number of abnormalities was noted coincident with the observed 
increase in bone turnover which was expected to increase osteoid thickness.  These changes have not 
been associated with any clinical consequences and no case of generalized osteomalacia was found 
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at any time point.  Other studies have demonstrated that osteoid, which may accumulate noticeably 
at chronic daily doses of 10-20 mg/kg, mineralizes normally post-therapy.  
 
 
DETAILED PHARMACOLOGY 
 
The oral absorption of etidronate disodium is low, namely, about 3.5% of the dose. Based on 
non-compartmental pharmacokinetics in normal human subjects, the plasma half-life (t1/2) of 
etidronate disodium is between 1-6 hours.  In the initial phase, the drug is rapidly cleared from 
the circulation by the combination of renal excretion and chemisorption onto the surfaces of 
bone mineral (hydroxyapatite) crystals.  As the plasma concentration falls, etidronate begins to 
desorb from inactive and resorbing bone surfaces.  On surfaces undergoing active formation, 
etidronate becomes trapped within newly mineralizing bone.  Approximately half of this retained 
fraction is slowly released by passive diffusion (3, 4).  The rest remains in an apparently inactive 
state unless released during a subsequent remodeling cycle. Retention time varies according to 
the turnover rate and may range from 2 years in trabecular bone to 10 years or longer in cortical 
bone. 
 
The pharmacological basis for the efficacy of etidronate is that, while resident on bone surfaces, 
etidronate reduces the functional ability of osteoclasts to resorb bone.  With repeated cyclic 
dosing as prescribed herein, there is a reduction of approximately 50% in the rate of bone 
turnover (5), which is similar to that achieved during hormonal replacement therapy.  Decreased 
turnover is accompanied by a corresponding reduction in the rate of recruitment of osteoclasts 
and this in turn reduces the risk of perforation of thin trabeculae and the permanent loss of 
cancellous bone structure.  Decreasing bone turnover also produces a modest increment in bone 
mass (6) which is responsible for most of the initial increase in measured bone density.  In 
addition, etidronate has been shown to reduce bone resorption depth by about 10% (5) which 
further reduces the possibility of perforation.  Finally, since resorption depth is reduced while the 
thickness of completed formation sites is unchanged, there is a shift towards positive bone 
balance in the remodeling process.  This combination of increased bone density, reduced 
trabecular perforation and positive bone balance maintains biomechanical strength and so 
reduces fracture risk. 
 
 
TOXICOLOGY 
 
The acute oral toxicity of etidronate disodium is low. The oral LD50 is about 1300 mg/kg in rats 
and the dose that induces emesis in dogs is approximately 85 mg/kg. 
 
No significant adverse effects were seen in rats and dogs fed diets containing up to 1% etidronate 
disodium for 2 years other than a spontaneously remitting microcytic, hypochromic anemia in 
dogs during the first 6 months of the study.  In rats treated by oral gavage for 1 year at dosages 
up to 216 mg/kg, the primary effect was an extension of the pharmacology on the skeleton from 
long-term continuous administration with subsequent secondary effects on organ systems.  
 
With high daily dosing of etidronate as occurs in toxicology studies, the physical presence of the 
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drug on bone surfaces due to high and persistent dosing can lead to an inhibition of 
mineralization.  In a two year dog study, inhibition of mineralization was first observed at 0.5 
mg/kg/day after one year of continuous daily dosing.  This exposure is 16 fold greater than the 
average daily clinical dose of etidronate as etidronate disodium and calcium cyclical therapy. 
This exposure is only 2.5 fold greater than the daily clinical dose over the 2 week etidronate 
dosing period, but since it required one year of daily dosing to produce this inhibition of 
mineralization in dogs, it is extremely unlikely that any inhibition of mineralization could be 
produced within the 2 weeks of etidronate administration of the etidronate disodium and calcium 
cyclical therapy. 
 
At doses of 2 mg/kg/day and above (66 times or more the average daily clinical exposure) for 
one year of continuous daily dosing, the pharmacologic effect became sufficiently extensive to 
reduce turnover to near zero values.  In this setting, spontaneous fractures occurred in dogs 
receiving etidronate disodium at dose levels of 2 mg/kg subcutaneously for 1 year and orally at 
100 mg/day for 2 years. The latter exposure translates to 53 times the average daily clinical dose. 
 Fractures healed normally when the drug was discontinued.   
 
In two fracture healing studies, animals treated subcutaneously with etidronate showed no 
significant differences in the clinically relevant endpoint of strength compared to their controls 
after 20 weeks of daily dosing except at a 5 mg/kg/day dose (167 times the average daily clinical 
dose).  There was noted a delay in radiographic healing in the callus model (Lenehan) at a dose 
of 0.5 mg/kg/day (16 times the average daily clinical dose), although, as stated above, this delay 
resulted in no decrement in bone strength. 
 
The biomechanical strength of bones from animals treated with etidronate has been tested from 
various animal models (intact, ovariectomized, denervectomized and steroid-treated) using 
different biomechanical tests (3 or 4 point bending, compression or torsion) over a wide range of 
etidronate dosing (0.1 - 40 mg/kg/day).  Animals treated subcutaneously with etidronate have 
shown the same or greater strength in the respective biomechanical tests as the control group 
with the exception of the highest dose tested (40 mg/kg/day or 1333 times the average daily 
clinical dose). 
 
Impairment of Fertility 
In preclinical studies, no adverse effects on fertility have been observed at oral dose levels of up 
to 300 mg/kg (35 times the human dose).  Studies with etidronate disodium in rats have shown 
decreased fertility at oral dose levels of 500 mg/kg (60 times the human dose) and higher.  These 
dose levels also caused general toxicity in the rats. 
 
Mutagenesis, Carcinogenesis 
A two-year feeding study in rats and five mutagenicity assays (dominant lethal assay in mice, two 
Salmonella microsomal point mutation assays, a micronucleus test in the bone marrow of the 
Chinese hamster, and an in vitro Saccharomyces cerevisiae MP-1 point mutation assay) indicate that 
etidronate disodium is not carcinogenic or mutagenic. 
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PART III: CONSUMER INFORMATION 
 

ETIDROCAL 
Etidronate Disodium Tablets USP 

400 mg 
 

and 
Calcium Carbonate Tablets USP 

1,250 mg calcium carbonate per tablet 
(equivalent to 500 mg elemental calcium)] 

 
This leaflet is part III of a three-part "Product Monograph" 
published when ETIDROCAL was approved for sale in Canada 
and is designed specifically for Consumers. This leaflet is a 
summary and will not tell you everything about ETIDROCAL. 
Contact your doctor or pharmacist if you have any questions 
about the drug 
 

ABOUT THIS  MEDICATION 

 
What the medication is used for: 
• Treatment and prevention of osteoporosis in postmenopausal 
women 
• Prevention of corticosteroid induced osteoporosis 
 
What it does: 
To understand how the ETIDROCAL therapy works, it is 
important to understand how your body lost bone mass. 
 
Bone is living tissue that your body constantly renews. In this 
normal process, your body breaks down old bone tissue and 
replaces it with new bone. After menopause, your body goes 
through many changes. One change is that your body may remove 
more bone than it forms. The resulting bone loss can become a 
condition called osteoporosis, which is a bone thinning disease 
that causes your bones to become weak and more likely to break. 
As the bones weaken, people with osteoporosis can experience 
broken bones, pain, loss of height and humped back. 
 
At first, osteoporosis works “silently”, with no symptoms you can 
feel. Over time, however, it produces a harmful level of bone loss- 
as much as 30-40%. When this occurs, your bones become weak. 
They can break (fracture) during normal activities or from minor 
falls. Broken bones in the back (spinal fractures) from 
osteoporosis are very common. Spinal fractures often cause back 
pain, loss of height, and a humped back. Your body cannot restore 
spinal fractures to normal. 
 
Osteoporosis can also lead to fractures of the hip or wrist. A hip 
fracture can cause you to be hospitalized. Later you may need 
help with daily activities. 
 
Osteoporosis may also be caused by corticosteroid use. 
Corticosteroids are drugs that may be prescribed for a variety of 
conditions including asthma and rheumatoid arthritis. 
 
Doctors tested the etidronate disodium and calcium cyclical 

therapy in long-term studies in women with osteoporosis. The 
therapy successfully increased bone mass in the spine. Without 
therapy, women past menopause may lose bone mass every year. 
This loss weakens bones and makes them more likely to break. 
 
When it should not be used: 
ETIDROCAL is not suitable for everyone. Do not take 
ETIDROCAL if: 

• You have had an allergic reaction (e.g. rash, difficulty 
breathing) to ETIDROCAL and any of its ingredients 
(see below) 

• You have unresolved osteomalacia (a softening of the 
bones due to lack of vitamin D) 

 
What the medicinal ingredients are: 
Etidronate Disodium 
Calcium Carbonate 
 
What the nonmedicinal ingredients are: 
Each etidronate disodium tablet (white tablets) contains 
Magnesium Stearate NF, Microcrystalline Cellulose NF, 
Pregelatinized Starch NF, and Starch NF (Corn). 
 
Each calcium carbonate tablet (blue tablet) contains acacia, 
carnauba wax, FD&C Blue No. 2 Aluminum Lake, magnesium 
stearate, maltodextrin, microcrystalline cellulose, polyethylene 
glycol, polyvinyl alcohol, sodium croscarmellose, talc, and 
titanium dioxide. 
 
Neither the etidronate disodium nor the calcium carbonate tablets 
contain lactose. 
 
What dosage form it comes in: 
The ETIDROCAL therapy is a cyclical regimen administered in 
90 day cycles. It contains: 
One Card- 14 white, etidronate disodium 400 mg tablets 
Four Cards- a total of 76 blue, calcium carbonate 1,250 mg tablets 
(containing 500 mg elemental calcium per tablet) 
Patient Information Booklet 
Prescription Refill Reminder 
 

WARNINGS AND PRECAUTIONS 

 
BEFORE you use ETIDROCAL talk to your doctor or 
pharmacist if: 
 
• You have unresolved osteomalacia (a softening of the bones due 
to lack of vitamin D) 
• You have a history of kidney stone formation or problems with 
your kidneys 
• You are pregnant or nursing. ETIDROCAL is not intended for 
administration to pregnant women or during lactation 
• You are allergic to ETIDROCAL and any of its ingredients, you 
should not take it 
• You are taking warfarin 
• You are taking tetracycline 
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• You have a gastrointestinal disorder which makes you prone to 
diarrhea (for example, Crohn’s disease, colitis, irritable bowel 
syndrome, food poisoning) 
• You have one of the following risk factors: cancer; 
chemotherapy, radiotherapy of the head or neck, treatment with 
corticosteroids, or dental problems or dental infections. If so, a 
dental examination and any necessary dental procedures should be 
considered before you start treatment with ETIDROCAL 
 
Be sure to tell your health care providers, including doctors and 
dentists, about all medicines you are taking, including 
ETIDROCAL. 
 

INTERACTIONS WITH THIS MEDICATION 

 
If taken with some other medicines, the effects of ETIDROCAL 
or the effects of other medicines may be changed. Please check 
with your doctor or pharmacist before taking other medications 
with ETIDROCAL. 
 
Drugs that may interact with ETIDROCAL include warfarin and 
tetracycline. 
 
The following foods and medicines should not be taken within 2 
hours of taking the white tablet (etidronate disodium): Antacids, 
vitamins with mineral supplements such as iron, calcium 
supplements, laxative containing magnesium and foods, especially 
food high in calcium, such as milk or milk products. 
 

PROPER USE OF THIS MEDICATION 

 
Usual dose: 
The ETIDROCAL Package Provides 90 Days of Therapy. 
 
1. Start the therapy with the first card (white tablets) 

• Begin in the top row on Monday. This will help you 
remember to take your tablet each day. 

• Take 1 tablet with plenty of water at bedtime each day 
for 14 days. Take at least 2 hours before or after eating. 

• Finish all white tablets before taking any blue tablets. 
 
Do Not take the white tablet within 2 hours of taking the foods or 
medicines listed below. They will stop the white tablet from 
working properly. 
 

• Food, especially food high in calcium, such as milk or 
milk products 

• Antacids 
• Vitamins with mineral supplements such as iron 
• Calcium supplements 
• Laxatives containing magnesium 

 
 
 
2. Then, start the next cards (blue tablets) 

1) Begin in the top row on Monday. If the tablet is hard to 
swallow, crush or chew it. 

2) Take 1 tablet with plenty of water at bedtime each day, 
with or without food. (A few people have low stomach 
acid. If you do, you should take the blue tablet with food. 
Ask your doctor or pharmacist for more information.) 

3) Finish all blue tablets on each card before going to the 
next card. 

 
3. Read the refill reminder at the bottom of the box. 
Ask your doctor or pharmacist about ordering your refill. 
 
Overdose: 
If you take too many tablets on any given day, contact your doctor 
immediately, regional poison control centre, or go to the nearest 
emergency department 
 
Missed Dose: 
If you miss a day (or more) of the treatment, do not take 2 tablets 
the same day. Take 1 tablet on the day you remember and 
continue with the therapy. Be sure to finish all the tablets on the 
card before you begin the tablets on the next card. 
 

SIDE EFFECTS AND WHAT TO DO ABOUT THEM 

 
With any medication, there is some chance of side effects. The 
most common side effects observed with etidronate disodium and 
calcium cyclical therapy are nausea and diarrhea. 
 
You may also experience headache, inflammation of the stomach, 
leg cramps and joint pain. 
 
Rarely reported side effects include confusion, a burning 
sensation of the tongue, hair loss, and a sensation of numbness, 
prickling or tingling, or painful or inflamed eyes. 
 
Very rarely patients have reported non-healing jaw wounds while 
receiving drugs in this class, such as ETIDROCAL. Consult your 
doctor if you experience persistent pain in your mouth, teeth or 
jaw, or if your gums or mouth heal poorly. 
 
Very rarely patients have reported unusual fractures in their thigh 
bone while receiving drugs in this class.  Consult your doctor if 
you experience new or unusual pain in your hip, groin, or thigh. 
 
 
 
 
 
 
 
 
 

SERIOUS SIDE EFFECTS, HOW OFTEN THEY OCCUR 
AND WHAT TO DO ABOUT THEM 



IMPORTANT: PLEASE READ 
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Talk with your 
doctor or 

pharmacist Symptom/effect 

 Only if 
severe 

In all 
cases 

Stop taking 
drug and  
call your 
doctor or 

pharmacist 

Uncommon (less than 1 in 100) 

Allergic reaction such as: 
hives; skin rash; itching 

  T 

 

Eye pain, redness or 
inflammation; sensitivity to 
light, decreased vision 
 

  T 

 

Rare (less than 1 in 1000) 
Worsening of asthma   

 
T 

 

Blood disorders with 
symptoms of bleeding, 
bruising and increased 
infection 

 T 

 

 

Skin reactions (rash, sores, 
blisters) involving mucous 
membranes 

 

 

T 

 

Pain and swelling of the 
tongue or esophagus (tube 
connecting the mouth & 
stomach) 

 

 

T 

 

Very Rare (less than 1 in 10,000) 

Worsening of stomach and 
intestinal ulcers 

  T 

 

New or unusual pain in hip, 
groin or thigh 
 

 T 

 

 

 
 
For any unexpected effects while taking ETIDROCAL, contact 
your doctor or pharmacist. This is not a complete list of side 
effects. 
 

HOW TO STORE IT 

 
The ETIDROCAL therapy should be stored at controlled room 
temperature (15 - 30°C) and protected from light and moisture. 
Keep out of reach of children. 
 

 
REPORTING SUSPECTED SIDE EFFECTS 
 
You can report any suspected adverse 
reactions associated with the use of health 
products to the Canada Vigilance Program by 
one of the following 3 ways: 
----------------------------------------------------------- 

• Report online at 
www.healthcanada.gc.ca/medeffect 

• Call toll-free at 1-866-234-2345 
• Complete a Canada Vigilance Reporting 

Form and: 
- Fax toll-free to 1-866-678-6789, or 
- Mail to: Canada Vigilance Program 

Health Canada 
Postal Locator 0701D 
Ottawa, Ontario K1A 0K9 

 
Postage paid labels, Canada Vigilance 
Reporting Form and the adverse reaction 
reporting guidelines are available on the 
MedEffect™ Canada Web site at 
www.healthcanada.gc.ca/medeffect. 
 
NOTE: Should you require information related to 
the management of side effects, contact your 
health professional. The Canada Vigilance 
Program does not provide medical advice. 
 
 

 
 
 

MORE INFORMATION 

 
This document plus the full product monograph, prepared for 
health professionals can be found by contacting the sponsor,  
Sanis Health Inc., at:  
Phone: 1-866-236-4076; 
Fax: 905-689-1465 
or quality@sanis.com 
 
This leaflet was prepared by: 
Sanis Health Inc. 
Dieppe, New Brunswick 
Canada, E1A 1P2 
 
Last revised: May 10, 2012 
 
 


